
10 

REPAIR PARTS

TA10

1

2

3

4

5

6

7

8
9

10

12

14

10

11

22

20

19
24

16

15

20

21

23

18

24

17



 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

 

 
S
e
p
t
e
m
b
e
r 
1
, 
2
0
0
9

REPAIR PARTS

	 . .

. .

	 . .

. .

	 . .

	 . .

	 . .

	 . .

. .

	 . .

	 . .

	 . .

	 . .

	 . .

1.   576 229401 ....1 ... HOUSING  

2.   576 229501 ....1 ... TONGUE   

3.. 539 007553.....1 ... JACK

4.. 539 007562.....2 ... WHEEL, 12 x 3 w/ BEARING 

5.. 539 007563.....2 ... WHEEL TILT

6.. 539 007575.....2 ... ROTOR w/ TINES

539 007571 ....2 ... TINE SET (16 TINES)

7.. 539 000317.....4 ... BEARING 1"

8.. 539 108367.....2 ... HCS ½-13 x 4½

9.. 539 101331.....2 ... NUT ½ HEX NYLOC

10.. 539 101572.....3 ... HCS ½-13 x 3

11.. 539 020127.....5 ... WATER TANK INDIVIDUAL

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

539 00031812..	 ......8....BEARING FLANGE

	 . .

539 00833814..	 ......2....DECAL, LOGO 15"

539 99031615..	 ......8....RHSNB 5/16-18 x ¾

539 99071716..	 ......8....NUT 5/16-18 HEX NYLOC

539 20085617..	 ......1....DECAL, TA10 AERATOR

539 99025018..	 ......2....WASHER, .531 SAE

539 99054619..	 ......5....NUT 3/8-16 HEX CNTRLK

539 99056320..	 ......4....HCS 3/8-16 x 1

539 99065521..	 ......1....HCS 3/8-16 x 1½

530 01010122..	 ......1....BUSHING

539 10133123..	 ......1....NUT ½-13 HEX NYLOC

539 99012224..	 .... 10....WASHER 3/8 SAE FLAT

25. 539007574...1....fastener kit 



12 

REPAIR PARTS

TA12

4

1

2

3

5

6

7

8

9

10

11

12

13
14

15

16

17
18

19 20

21

22
23

24

25

26

27

28

29

30

13

13

16

16

16

20

20

27

31

29

32

29

18



 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

REPAIR PARTS

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

	 . .

. .

	 . .

	 . .

	 . .

	 . .

	 . .

. .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

   

   

   

   

   

   

   

   

   

   

   

    

    

   

   

    

   

   

1..  576 229601.....1 ... HOUSING 

2.. 539 108428.....1 ... TONGUE BLK

3.. 539 007553.....1 ... JACK

4.. 539 007562.....2 ... WHEEL, 12 x 3 w/ BEARING

5.. 539 007563.....2 ... TILT WHEEL

6.. 539 108416.....2 ... ROTOR w/ TINES

539 109294 ....2 ... TINE SET (20 TINES)

7.. 539 109175.....2 ... TIE BAR

8.. 539 108727.....1 ... KICKSTAND

9.. 539 106850.....1 ... SPRING

10.. 539 020127.....6 ... WATER TANK INDIVIDUAL
11.. 539 990553.....1 ... HCS 5/16-18 x 3

12.. 539 000317.....4 ... BEARING 1" w/ LCK COLLAR 

13.. 539 101331.....4 ... NUT ½-13 NYLOC

14.. 530 010101.....1 ... BUSHING

15.. 539 990563.....4 ... HCS 3/8-16 x 1

16.. 539 976979.....7 ... NUT,3/8-16 NYLOC

17.. 539 108370.....1 ... HCS ½-13 x 3½

539 99055018..	 ......8....WASHER ½

539 99073019..	 ......1....HCS 3/8-16 x 1¾

539 99051720..	 ......6....WASHER 3/8

539 10275421..	 ......1....HCS 3/8-16 x 3½ GR8

539 99020822..	 ......2....RHSNB 5/16-18 x 1

539 99069223..	 ......2....WASHER 5/16

539 10157224..	 ......2....HCS ½-13 x 3

539 10486425..	 ......3....WASHER 7/16

539 99062226..	 ......1....BOLT ½-13 x 1¼ FLG HD

539 99061327..	 ......2....NUT 3/8-16, WHIZLOCK

539 99062928..	 ......1....HCS 3/8-16 x 2¼

539 99071729..	 ....11....NUT 5/16-18 NYLOC

539 99031630..	 ......4....RHSNB 5/16-18 x ¾

539 10836731..	 ......1....HCS ½-13 x 4½

539 00031832..	 ......8....BEARING FLANGE

NOT SHOWN

539 108413.....1....DECAL, TA12 AERATOR

539 108429.....2....DECAL, INSTRUCTIONS 

539 008338.....2....DECAL, LOGO 15”

 1"



P/N 115 371127RD	 11/15/16

     68 Squirrel Rd 
Auburn Hills Mi 48326


	ASSEMBLY
	OPERATION AND MAINTENANCE
	SPECIFATIONS
	TA10
	TA12
	REPAIR PARTS
	TA10
	TA12



